
BEFORE THE ILLINOIS POLLUTION CONTROL BOARD 
 

IN THE MATTER OF: 
 
PROPOSED AMENDMENTS TO 
GROUNDWATER QUALITY 
35 ILL. ADM. CODE 620 

) 
) 
) 
) 
) 
) 
 

 
 
R22-18 
(Rulemaking – Public Water 
Supply) 
 

 

NOTICE OF FILING 

PLEASE TAKE NOTICE that on November 23, 2022, we electronically filed with the 

Clerk of the Pollution Control Board of the State of Illinois, Pre-Filed Answers to Pre-Filed 

Questions to Ned Beecher for PFAS Regulatory Coalition, copies of which are attached hereto 

and served upon you. 

 
Dated:  November 23, 2022 

Respectfully submitted, 
 
PFAS REGULATORY COALITION 
 
 

By: /s/ Fredric P. Andes  
 Fredric P. Andes 

 
 
 
Fredric P. Andes 
BARNES & THORNBURG LLP 
[...]
Inland Empire Utilities Agency (IEUA) is a regional agency that produces approximately 70,000 
wet tons per year of biosolids from two solids processing facilities. The biosolids are hauled to a 
composting facility where it is composted to a Class AEQ material and sold locally, within 60 
miles, to agricultural and commercial customers. With exception to the grit and screening 

Electronic Filing: Received, Clerk's Office 11/23/2022



 Appendix A   Participant Summaries 

A‐5 

material, all biosolids are sent to the composting facility and beneficially reused. The facility has 
not yet been impacted by PFAS regulations but has been impacted by concerns. Primarily, IEUA is 
aware that these regulations are anticipated and are preparing alternative end use sites in 
response but have yet to take formal action. The lab, on the other hand, has been impacted by 
requirements for the recycled water (tertiary treated) water that IEUA produces which is used 
for groundwater recharge, landscaping, industrial processes, etc.  The lab has seen an increase in 
lab costs due to California State Water Resources Control Board mandatory to conduct weekly 
testing implemented in September 2019. 

Though the impacts to the Agency have not come to fruition in a material way, the partner 
responsible for managing the compost has been running some tests on the material. With the new 
investigative order implemented in July 2020, the Agency anticipates more internal biosolids 
testing and the costs associated with such., though the costs themselves may be absorbed by 
wastewater activity. The Agency also plans to do some testing on feed stock and compost 
products after more data has been gathered on matrices throughout the process train, with the 
goal of determining how the acceptance of outside materials impact PFAS concentrations.  

IEUA’s primary concern regarding PFAS is that regulatory levels will become so restrictive that 
they may be unable to recycle the material. If this were to happen, the Agency would likely need 
to haul the product away because California has an organics diversion from landfills law as well a 
Greenhouse Gas Emission Reduction Act. This may prove difficult, especially for the recycled 
water programs, and it could completely change the current business model. Other concerns are 
liability and use restrictions, rate increases being unaffordable and the lack of consistent or 
uniform rules across the board. For example, days prior to IEUA’s interview a new notification for 
response level in drinking water was released, which impacts their recycled water receivers. 
These levels outlined for individual compounds were some of the most stringent observed to 
date. 

Lewiston Auburn Water Pollution Control Authority, ME 

The Lewiston Auburn Water Pollution Control Authority (LAWPCA) is a 14.2 MGD plant servicing 
residential, commercial, and industrial sources in the cities of Lewiston and Auburn, Maine. In 
2013, LAWPCA became the first municipal wastewater treatment operation in Maine to process 
solids through anaerobic digestion.  For this, LAWPCA was recognized in 2014 with a Governor’s 
Award for Environmental Excellence. In 2019 LAWPCA went from land application and 
composting to landfilling and only 25% land application. Without knowing where PFAS was 
going, they have had conversations about abandoning land application. PFAS scared a majority of 
their farmers away. Many farmers fear that contaminated soils are deadly. Cost per ton increased 
from $30-$35 per wet ton for land application and $50 per wet ton for composting to $70-$75 per 
wet ton for landfilling.  

In September 2019, LAWPCA received approval to run a pilot at compost facility (after it had 
been shut down for nearly a year) with strictly digested sludge and no odor control. This pilot 
was successful, and they had to put an amendment into their license to be able to operate 
compost facility long-term without odor control and using only digested sludge. 

Electronic Filing: Received, Clerk's Office 11/23/2022



 Appendix A    Participant Summaries   

A‐6 

Lowell, MA  

The Lowell Regional Wastewater Utility (LRWWU) transports, treats, and disposes of wastewater, 
stormwater, and domestic septage from the City of Lowell and the surrounding towns of 
Chelmsford, Dracut, Tewksbury, and Tyngsborough. The facility receives an average of 25 MGD, 
with peak flows often exceeding 100 MGD. LRWWU processes its biosolids in a centrifuge and has 
a contract with Casella for trucking and disposal that will be up in December 2020. Though their 
solids management has not been affected by PFAS yet, they anticipate changes but are limited in 
their options. They are currently putting together a bid package for January 2021 but are 
concerned that the limited disposal outlets and limited bidding competition will result in a major 
price increase. One loss they have felt is their inability to accept landfill leachate due to PFAS, 
losing nearly $1M per year in revenue.  

Manchester Wastewater Treatment Facility, NH 

The Manchester WWTF currently utilizes a fluidized bed incinerator, which they operate on site, 
as their biosolids management method. With an average throughput of approximately 4.5 wet 
tons per hour, the by-product of this combustion process is ash which RMI is contracted to pick-
up and beneficially reuse for landfill cover material and as a mixture for road base. During the 
instances where the incinerator is down for maintenance purposes the product is trucked to 
Canada and any biosolids which are not incinerated are managed by Casella Organics.  

The City of Manchester WWTF has been collaborating with various regulatory bodies to be on the 
forefront of PFAS monitoring. They have participated in and have ongoing studies which include 
testing several different trains throughout their wastewater management program as well as 
outlets. The goal is to better understand the stages and concentrations of PFAS as it travels 
through the process, which will allow for a better management strategy for PFAS regulations as 
enacted. Primary concerns for Manchester include regulations not being promulgated on sound 
science and how biosolids will be managed in the future without proven treatment technologies 
and the cost associated with each. 

Orange County Sanitation District, CA 

Orange County Sanitation District (OCSD) is a public utility that provides wastewater collection, 
treatment, and disposal services to 2.6 million people in central and northwest Orange County, 
California, a 479 mi2 area. In 2018, OCSD was producing up to 825 wet tons per day of biosolids. 
In 2020, as a result of adding centrifuges to reduce their biosolids in 2019, OCSD produces 572 
wet tons of Class B solids per day between their two treatment plants. They attempt to 
beneficially reuse 100% of their solids, with no material at present going to landfills. OCSD has 
not yet seen any impacts to their biosolids management as a result of PFAS. Their end-use sites 
have not changed, though they are considering their options should land application no longer be 
an option. OCSD works closely with the Orange County Water District (OCWD) to support water 
recycling, and in 2018 celebrated the ten-year anniversary of their joint effort, the Ground Water 
Replenishment System – the largest system for indirect potable reuse in the world. 

In July 2020, California issued Order WQ 2020-0015-DWQ, requiring Publicly Owned Treatment 
Works (POTWs) with a design capacity of 1 MGD or greater to monitor for 31 PFAS analytes in 
influent, effluent, biosolids, and, where applicable, groundwater. 

Electronic Filing: Received, Clerk's Office 11/23/2022



 Appendix A   Participant Summaries 

A‐7 

Passaic Valley Sewerage Commission (PVSC), NJ 

Passaic Valley Sewerage Commission (PVSC) is one of the largest wastewater treatment plants in 
the US, designed to treat an average flow of 226 MGD and a wet weather treatment capacity of 
400 MGD. PVSC services 1.5 million residents in the 48 municipalities of Bergen, Essex, Hudson, 
Union and Passaic, New Jersey Counties. All biosolids at PVSC are processed using the following 
treatment methods: initial thickening thru gravity thickeners, thickening centrifuges, heat 
treatment (Zimpro Process), decanting, filtering through plate and frame filter presses and 
eventually stored. The biosolids are then loaded into container trucks and transported to various 
landfills and used as Alternative Daily Cover. PVSC has been operating the Zimpro Process for 
over 30 years.  This process enables PVSC to generate a Class A biosolids which is widely accepted 
at disposal sites.  There has always been a concern with the longevity and diversity of the outlets 
that accept our sludge, past, present and future. As of now, PVSC is not expecting a change in 
disposal locations, however their biggest concern would be modifications to its existing Federal 
and State permits.  These modifications may ultimately lead to the development and construction 
of additional sludge treatment processes.  This would in turn increase the capital and O&M costs 
of the plant. 

Pima County, AZ 

The Pima County Wastewater Reclamation Treatment Division operates and maintains seven 
Water Reclamation Facilities (WRF) that receive, treat, and dispose of over 62 MGD of sanitary 
sewage. Two of the larger facilities handle sewage from the Tucson metropolitan area and five 
facilities serve smaller towns and rural areas of Pima County, Arizona. Pima County began 
recycling its biosolids as a soil amendment and fertilizer on agricultural land in 1983 and 
continued through December 2019 using a single service provider. Due to concerns regarding 
PFAS in groundwater, the county’s source for drinking water, Pima County was forced to halt land 
application operations. They began disposing of biosolids at regional solid waste landfills in 
January 2020. In response to the change in disposal methods, Pima County is conducting a study 
of PFAS contamination, retention, and migration in farm soils where biosolids had been 
historically land applied. 

Plymouth Village Wastewater Treatment Facility, NH 

As of June 2020, the Plymouth Village facility produces a Class B material which they land apply 
after dewatering with a rotary screw press and lime stabilization. Plymouth Village Water and 
Sewer District (PVWSD) receives septage from 72 towns in the region and have been asked to 
look upstream as a way to minimize PFAS in the septage accepted. While the District has not yet 
had to turn away septage, if these concerns persist, they may need to consider screening or 
ultimately turning away septage producers and associated revenue. The District has been 
following PFAS concerns since the initial drinking water and groundwater regulations were 
proposed in January 2019 by NHDES. The District’s biggest concern regarding PFAS is having the 
responsibility of managing these contaminants placed on the municipalities and management 
facilities. Under the guidance of NHDES, the District has collected samples of their sludge and 
results show an elevated PFAS concentration – though it is important to note that an approved 
EPA method for testing PFAS in a biosolids matrix has not been established. While the District’s 
end use site has not changed in response to PFAS concerns, they are looking towards a back-up 
plan, which would likely be shipping their residuals out of the country. PVWSD has identified 

Electronic Filing: Received, Clerk's Office 11/23/2022



 Appendix A    Participant Summaries   

A‐8 

potential outlets and evaluated equipment capable of minimizing the overall product volume, but 
these alternatives all come at a much higher cost.  

As of June 2020, PVWSD was in an ongoing lawsuit with the NHDES, claiming an inadequate cost 
and benefit analysis was completed prior to regulations being proposed. In July 2020, New 
Hampshire Legislature a passed law placing MCL’s (and AGQS) for PFAS contaminants into 
statute, essentially relieving NHDES from its requirement mandated by law to conduct a cost and 
benefits analysis and dissolving the preliminary injunction on PFAS drinking water and 
groundwater rules.  

The District has increased rates by almost 40% due in part to PFAS concerns but also primarily 
from planned infrastructure work. The current and future PFAS impact fees, surcharges, and 
other capital and operational investments resulting from drinking water, groundwater, surface 
water and residuals regulations in addition to the 40% rate increase will likely become 
unaffordable for the District without federal and state funding assistance. Other concerns that 
PVWSD has related to PFAS regulations as enacted are the limited treatment technologies, not 
having an approved testing method resulting in not reliably data, public perception and support, 
and ultimate liability. 

Portland Water District, ME 

Portland Water District (PWD) operates and maintains four wastewater treatment plants and 
provides wastewater services to Cape Elizabeth, Cumberland, Gorham, Portland, Westbrook, and 
Windham, Maine. Between its four plants, PWD sees an average flow of about 25 MGD. Before 
PFAS, about one third of PWD’s biosolids were composted and another 5% were digested at a 
small digester facility. However due to the stress of PFAS on land application capacity, these 
resources have dried up and PWD has been forced to divert their solids to a landfill. The landfill 
needs to stockpile enough trash to mix with the sludge, and this often creates a logistical 
bottleneck. PWD’s contract with this landfill will expire in 2020, but PWD is struggling to find a 
facility interested in a contract that is longer than one year due to PFAS fears. They expect their 
disposal costs to potentially double as a result of PFAS.  The District also expects their sludge 
processing time will be impacted by the limited landfill capacity, and may result in capital 
investment to allow trucks to be loaded to accommodate the landfill’s schedule and operation 
instead of their own.  Similarly, landfills are starting to monitor odors more closely then ever 
before, so a deodorant system may be required at the plants.  

Presque Isle Wastewater Treatment Facility, ME 

As of July 2020, the Presque Isle facility in Maine dewaters their biosolids using a centrifuge and 
sends the dewatered cake to a landfill. Prior to this, the facility had been land applying in the 
summer months and storing the biosolids in their lagoons during winter months. The district, 
which had been land applying biosolids for close to 40 years had to halt this operation in 
February of 2019 after being mandated to test for PFAS compounds before continuing land 
application. This resulted in the lagoons continuing to fill during the summer months and 
ultimately running out of available storage, requiring dewatering which the plant was not 
equipped to do. Results of PFAS testing showed elevated levels and the district was asked to 
perform PFAS testing on nearby homeowner drinking water wells. The District has made a risk-
based decision to opt out of land applying and continues to monitor the possibly impacts 

Electronic Filing: Received, Clerk's Office 11/23/2022



 Appendix A   Participant Summaries 

A‐9 

residential wells. The District plans to purchase a permanent centrifuge so they no longer have to 
operate under a contracted piece of equipment, this centrifuge will be included in the ongoing 
upgrade to the facility.  

Resource Management Incorporated  

Resource Management Incorporated (RMI) is a biosolids management company that participates 
in direct land application of Class A and Class B biosolids in additional to raw solids management 
at a local New Hampton, NH facility they own and operate. The end product from the New 
Hampton facility is a Class A biosolids product that is then distributed to farms for land 